CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0079

NPDES PERMIT NO. CA0053597

CAMARILLO SANITARY DISTRICT
CAMARILLO WATER RECLAMATION PLANT



TABLE OF CONTENTS

PURPOSE OF ORDER ... ...ttt ettt e e s 1
FACILITY AND TREATMENT PROCESS DESCRIPTION.......ccuiiiiiiiiiiiieiieci e, 2
WATER RECYCLING FACILITY ...ttt 2
STORM WATER . ... ottt ettt ettt sttt ae et seeaeeneene e e eneese e eeneeneeneens 2
DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION.........ccvvuiiiiiiiineeenns 3
DISCHARGE QUALITY ..ttt 4
APPLICABLE LAWS PLANS, POLICIES AND REGULATIONS..........coiviiiiiiiiiiiiecenenn 6
Basin Plan. ... 6
Sources of Drinking Water POliCY..........o.veiiiii e 6
Beneficial USes. ... ..o 7
Antidegradation POLCY..........uuiii ittt 9
California ToxiCs RUIe (CTR).....eeiiiiieiiiee e e e eneee e 9
State Implementation POlCY (SIP).....ccuoi e 10
Clean Water Act (CWA) 303(d) Listed pollutants...........cccoeuveiiiiiiiniiiiiiiieeienns 10
Total Maximum Daily LOadS (TIMDLS)......cccuuriiiiiiiiiiee et 11
Watershed Management INitiative.........c..eeeiiiiiiiiie e 12
Performance GOalS. ..........iuuiiiiiii e 13
REGULATORY BASIS FOR EFFLUENT LIMITS AND DISCHARGE REQUIREMENTS..... 13
REASONABLE POTENTIAL ANALYSIS. ...t 18
POLLUTION MINIMIZATION PLAN. ...ttt et 22
INTERIM REQUIREMENTS . ... et ettt et e e e e e e e eeeenns 22
CEQA AND NOTIFICATION. ...ttt ettt 24
DISCHARGE REQUIREMENTS. ... .ttt e e e e e e e e e e e eeeenns 25
EFFLUENT LIMITATIONS. ...ttt et e 25



TABLE OF CONTENTS

INTERIM EFFLUENT LIMITATIONS . ... 31

RECEIVING WATER LIMITATIONS . .. ..o 34
BIOSOLIDS REQUIREMENTS......cutiiiitiee ittt et e 36
PRETREATMENT REQUIREMENTS. ... e 36
PROVISIONS. ...ttt et et 38
POLLUTANT MINIMIZATION PLAN. ...ttt 40
REOPENERS AND MODIFICATIONS.......iiiiie ittt ettt 42
EXPIRATION DATE. ... it e e e eens 43
RESCISSION. ...ttt ettt e e e 43
ATTACHMENTS:

1. (o To7= (o] o TN 1V =T o J 44

2. Wastewater Process SchematiC...........ocuvveuiiiiiiiiiiiiiii e 45

F. Fact Sheet including:

Table A1 — Ammonia Nitrogen and Other Nitrogen Species Effluent Data
Table A2 — Temperature and pH Effluent Data

Table A3 - Ammonia Nitrogen and Other Nitrogen Species Effluent RPA
Table A4 - Ammonia Nitrogen Interim Limit Calculation

Table C1 — Chronic Toxicity Effluent Data

Table C2 - Chronic Toxicity Reasonable Potential

Table D1 - Effluent Data

Table D2 — Receiving Water data

Table R1 - Reasonable Potential Analysis Table

Table R2- Total Recoverable Metals Criteria Calculation

Table R3 — Pentachlorophenol Criteria

A. Storm Water Pollution Prevention Plan

B. Biosolids Use and Disposal Requirements

H. Ammonia Tables

N. Standard Provisions

P. Requirements for Pretreatment Annual Report
T. Monitoring and Reporting Program



State of California
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2003-0079
NPDES NO. CA0053597
WASTE DISCHARGE REQUIREMENTS
FOR

CAMARILLO SANITARY DISTRICT
(Camarillo Water Reclamation Plant)

The California Regional Water Quality Control Board, Los Angeles Region (hereafter Regional
Board), finds:

PURPOSE OF ORDER

1.

Camarillo Sanitary District (hereinafter CSD or Discharger) discharges advanced
secondary-treated wastewater, from its Camarillo Water Reclamation Plant (Camarillo
WRP) located in Camarillo, to Conejo Creek, a water of the United States. The
discharge is regulated under waste discharge requirements contained in Order No. 96-
042, adopted by this Regional Board on June 10, 1996. Order No. 96-042 also serves as
A permit under the National Pollutant Discharge Elimination System (NPDES No.
CA0053597).

On September 29, 1997, the Regional Board adopted Order No. 97-125, which revised
the NPDES permit to incorporate provisions from Resolution No. 97-10, Support for
Watershed Management in the Calleguas Creek Watershed, into the permit and modify
Camarillo’s Monitoring and Reporting Program No. CI-1278. The “Expiration Date,” and
all other “Limitations, Requirements, and Provisions” of Order No. 96-042 were
unchanged and remained in full force and effect. The modifications to the permit
included: adding a finding regarding the Calleguas Creek Characterization Study and
adding a footnote to the nitrogen effluent limitation and to the ammonia receiving water
objective.

Order No. 96-042 has an expiration date of May 10, 2001. Section 122.6 of Title 40,
Code of Federal Regulations (40 CFR) and section 2235.4 of Title 23, California Code of
Regulations (CCR) state that an expired permit continues in force until the effective date of
a new permit provided the permittee has timely submitted a complete application for a new
permit. On November 3, 2000, CSD filed a Report of Waste Discharge (ROWD) and
applied to the Regional Board for reissuance of waste discharge requirements (WDR)
and NPDES permit to discharge advanced secondary-treated wastewater. Therefore,
the Discharger’s permit has been administratively extended until the Regional Board acts
on the new WDR and permit.

This Order is the reissuance of waste discharge requirements that serves as an NPDES
permit for the Camarillo WRP.

1 February 25 , 2003
Revised: May 6, May 21, & June 5, 2003

- [ Deleted: the

- [ Deleted: and




Camarillo Sanitary District CA0053597
Camarillo Water Reclamation Plant Order No. R4-2003-0079

FACILITY AND TREATMENT PROCESS DESCRIPTION

5.

10.

11.

CSD owns and operates the Camarillo WRP, an advanced secondary wastewater
treatment plant located at 150 East Howard Road, Camarillo, California. Figure 1 shows
the location of the plant. The Camarillo WRP currently receives wastewater from the
City of Camarillo and unincorporated sections of Ventura County. The wastewater is a
mixture of domestic and industrial wastewater. The latter is pretreated pursuant to 40
CFR Part 403 prior to discharge to the sewers.

As reported in the ROWD, the Camarillo WRP has a design capacity of 6.75 million
gallons per day (mgd) and serves approximately 41,150, people.

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified Camarillo WRP as a major discharger. It has a Threat to Water Quality
and Complexity Rating of 1-A, pursuant to CCR Section 2200.

Treatment at the Camarillo WRP consists of comminution, primary sedimentation,
activated sludge treatment, secondary clarification, chlorination and dechlorination.
Primary sludge is anaerobically digested and waste activated sludge is thickened and
aerobically digested. Sewage solids separated from the wastewater are dried in sludge
drying beds and transported off site. The majority of the sludge is hauled to either La
Paz County in Arizona or to Kern County in California. A small fraction is disposed of at
a landfill.

Water Recycling Facility. The Discharger recycles 32% of its treated effluent for crop
irrigation on farmland and landscape irrigation on a cemetery. In 2001, Camarillo
recycled 421 million gallons out of 1,309 million gallons of treated effluent. The
remaining 888 million gallons were discharged to Arroyo Conejo. The production,
distribution and reuse of recycled water for direct, non-potable applications are presently
regulated under Water Reclamation Requirements (WRR) Order No. 87-132, adopted
by this Board on September 28, 1987.

As illustrated on the Schematic of Wastewater Flow (Figure 2) for the Camarillo WRP,
the recycled water that is piped for reuse is not dechlorinated to maintain an adequate
level of residual chlorine to prevent/minimize regrowth of bacteria during distribution.

Storm Water Management. CSD does not treat storm water runoff at the Camarillo WRP,
except for stormwater infiltration and inflows in the sewer and stormwater that traverses
the treatment tanks. It has developed a Storm Water Pollution Prevention Plan (SWPPP)
for storm water flows at the facility that do not enter the treatment system.

In the near future, CSD plans to capture 100% of the stormwater runoff that falls on their
Camarillo WRP property, treat it along with its sewage wastewater, and discharge the
treated stormwater through Discharge Serial No. 001. Once CSD eliminates its
stormwater runoff flow from the Camarillo WRP, it will submit a Notice of Termination to
be exempt from stormwater monitoring and reporting requirements.

- [ Deleted: section

- {Deleted: 24




Camarillo Sanitary District CA0053597
Camarillo Water Reclamation Plant Order No. R4-2003-0079

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION

12.

13

The Camarillo WRP discharges advanced secondary-treated wastewater to Conejo
Creek, a water of the United States, above the estuary, within the Calleguas Creek
Watershed Management Area, at the following discharge point:

Discharge Serial No. 001: Under normal conditions final effluent is discharged by gravity
flow into Conejo Creek, through Discharge Serial No. 001-A, (approximate coordinates:

Latitude 34 11' 40" North, Longitude 119, 00' 00" West). However, when the water level -

rises in the stream to the extent that the discharge point is partially or completely
submerged (i.e., during heavy storm events), the final effluent is pumped to Conejo
Creek, through Discharge Serial No. 001-B, located approximately 40 feet away from
the Discharge Serial No. 001-A. Discharge Serial Points 001-A and 001-B have the
same approximate coordinates: Latitude 34" 11' 40" North, Longitude 119" 00' 00" West.
Conejo Creek is tributary to both Calleguas Creek, and to Mugu Lagoon, waters of the
United States. Mugu Lagoon is one of the few remaining salt marshes in California
located along the Pacific Flyway.

CSD has requested the addition of a second discharge point (Discharge Serial No. 002,
approximate location: latitude 34°09'30” North, longitude 119°03’30” West), which would
discharge advanced secondary-treated effluent to Calleguas Creek, at a point below its
intersection with Potrero Road. In a few years, pending the completion of an
environmental impact report and related studies, the new proposed discharge point
would replace Discharge Serial No. 001. The proposed Discharge Serial No. 002 is
essentially downstream of the existing Discharge Serial No. 001, as a result there would
be no net increase in loading downstream, and diminished loading in the reaches
between the existing and new discharge locations.

During dry weather (May 1 — October 31), the primary sources of water flow in the
receiving waters, downstream of the discharge point, is the Camarillo WRP effluent and
other NPDES-permitted discharges, including urban runoff conveyed through the
municipal separate storm sewer systems (MS4). Storm water and dry weather urban
runoff from MS4 are regulated under an NPDES permit, Waste Discharge Requirements
for Municipal Storm Water and Urban Runoff Discharges within the Ventura County
Flood Control District, County of Ventura, and the Cities of Ventura County (Ventura
Municipal Permit), NPDES Permit No. CAS004002.

- {Deleted: about

[ Deleted: °

B { Deleted: °

o

) [ Formatted

{ Formatted

// { Formatted

.The Venturg County Flood Control District channelized portions of Calleguas Creek to ,/~ {Formatted

convey and control floodwater, and to prevent damage to homes located adjacent to the

creek. Calleguas Creek is a water of the United States that conveys floodwater and _
urban runoff, along with treated water. ,The Conejo Creek is unlined near the point of =
discharge. Groundwater recharge occurs incidentally, in these unlined areas of Conejo
Creek and Calleguas Creek where the underlying sediments are highly transmissive to
water as well as pollutants,,

‘[ Formatted

‘[ Formatted

\\

‘[ Formatted
\

N { Formatted
\

\ AN {Formatted

N \\ {Formatted
\

{ Formatted

{ Formatted

o 0 A 0 U 0 U




Camarillo Sanitary District CA0053597
Camarillo Water Reclamation Plant Order No. R4-2003-0079

14.

Notwithstanding that segments located further downstream of the discharge are
concrete-lined, the watershed supports a diversity of wildlife. Threatened and